
OVERALL ASSEMBLY



BENCH FRAME QTY 1

BENCH CUSHION QTY1

FOOT REST TEE  QTY 1

TELESCOPING TRACK TUBE QTY1

FOOT REST FRAME 
QTY 1

ARM RESTRAINT QTY 2

BENCH INSERT QTY 1

RESTRAINT CUSHION QTY 2

FOOT REST CUSHION QTY 6

LOWER HANDLE BAR QTY 2

HARNESS QTY 1

CORE STRAP ASSEMBLY QTY 2

HANDLE EXTENSION QTY 1

BENCH COMPONENTS  



 60 

 65 

 8 

 10 

PIN M10  QTY 1 50 

 45 

HEX WRENCH 5MM
HEX WRENCH 6MM

 8 

 4 

HEX WRENCH 4MM

SCREW M6 X 65  QTY 4

NUT NYLOCK M10  QTY 1

CAP NUT M8 QTY 2

SCREW M10 X 60  QTY 1

SCREW M8 X 50  QTY 2

SCREW M8 X 45  QTY 2

M8 WASHER QTY 2

SCREW M8 X 16  QTY 2

PIN M8  QTY 4

HARDWARE 

OPEN END WRENCH 13 X 17 MM

SHOULDER SCREW M8 X 4



STEP 1.
UNFOLD THE BENCH LEGS AND INSERT ALL FOUR (4)  M8  LOCKING PINS.
BE CERTAIN THAT THE PIN IS INSTALLED TO WHERE THE DETENT BALL IS 
LOCKED INTO THE FRAME.

STEP 2.
INVERT BENCH CUSHION AND PLACE ON SOFT SURFACE.
INVERT BENCH FRAME. 
FASTEN FRAME TO BENCH CUSHION WITH FOUR (4) M6 X 65 SCREWS.

(INSTALLATION TIP: START ALL FOUR SCREWS INTO THREADED HOLES TO 
ASSURE ALIGNMENT BEFORE TIGHTENING.)  



SCREW M10X60

NUT NYLOCK M10

SCREW M8 X 45 

CAP NUT M8 

PIN M10

STEP 3. 
INSERT TELESCOPING TRACK TUBE INTO FOOT REST FRAME AND FASTEN 
WITH TWO (2) M8 X 45 SCREWS AND TWO (2) M8 CAP NUTS.

STEP 4.
INSERT FOOT REST TEE INTO FOOT REST FRAME AND 
LIGHTLY FASTEN WITH ONE (1) M10 X 60 SCREW 
AND ONE (1) M10 NYLOCK NUT THRU CENTER 
HOLE.  DO NOT OVER-TIGHTEN NUT OR FOOT REST 
TEE WILL NOT PIVOT AS DESIGNED.

STEP 5.
INSERT M10 PIN THRU FOOT REST FRAME AND FOOT 
REST TEE THRU OFFSET HOLE.

STEP 6.
SLIDE FOOT REST CUSHIONS ONTO COMPLETED 
ASSEMBLY.



A

DETAIL A
SCALE 1 : 3

STEP 7.
LOOSEN AND LIFT UP HAND KNOB TO INSERT FOOT REST ASSEMBLY INTO BENCH FRAME. 
CHOOSE FROM MULTIPLE HOLES TO SUIT USER'S PREFERENCE.
RELEASE HAND KNOB AND TIGHTEN INTO CHOSEN HOLE TO LOCK FOOTREST ASSEMBLY INTO THE BENCH FRAME.



SCREW M8 X50

SCREW M8 X 16

WASHER M8

STEP 8.
INSERT ARM RESTRAINT INTO BENCH AND FASTEN WITH ONE 
(1) M8 X 50 SCREW.
SLIDE RESTRAINT CUSHION ONTO ARM RESTRAINT.
REPEAT FOR OTHER SIDE.

STEP 9.
INSERT LOWER HANDLE BAR INTO FRAME LEG AND FASTEN 
WITH ONE (1) M8 X 16 SCREW AND M8 WASHER.
REPEAT FOR OTHER SIDE. 



D
HANGER

DETAIL D
SCALE 1 : 2

STEP 10.
LATCH CORE STRAP ASSEMBLY INTO HOLE IN BENCH FRAME.
REPEAT FOR OTHER SIDE.
CORE STRAP HANDLES CAN REST ON HANGER. 



SHOULDER SCREW M8 X 4 

STEP 11.
FASTEN HANDLE EXTENSION ONTO RATCHET LEVER WITH M8 X 4 SHOULDER SCREW.


	Overall Assembly
	Drawing View71
	Drawing View72

	Sheet1
	Drawing View4
	Drawing View9
	Drawing View11
	Drawing View13
	Drawing View15
	Drawing View17
	Drawing View21
	Drawing View23
	Drawing View25
	Drawing View26
	Drawing View30
	Drawing View31
	Drawing View32
	Drawing View33
	Drawing View34
	Drawing View35
	Drawing View37
	Drawing View38
	Drawing View68
	Drawing View69
	Drawing View70
	Drawing View81

	Sheet2
	Drawing View49
	Drawing View50
	Drawing View52
	Drawing View54
	Drawing View56
	Drawing View57
	Drawing View58
	Drawing View60
	Drawing View61
	Drawing View62
	Drawing View63
	Drawing View64
	Drawing View65
	Drawing View83
	Drawing View84

	Sheet3
	Drawing View66
	Drawing View67

	Sheet4
	Drawing View73

	Sheet5
	Drawing View74
	Detail View A (1 : 3)

	Sheet6
	Drawing View77

	Sheet7
	Drawing View78
	Detail View D (1 : 2)

	Sheet8
	Drawing View80


